GROUPD
AIR CLEANER

BASE

T0

Exploded View: ENGCOMPRT LH 4.6L G3

<
>
[e)
I
o
o
=
(=2}
£
=
o
(a]
K2\
T AN (=47
AR 8 3
RN\ S
)' o [5)
'-(’ ~
& [}
(=]
(S
o
)
)

o

)

=
o
=
- ©O
c N
o &
@» -
S 2
D (©
xa



EXPLODED VIEW: ENGCOMPRT LH 4.6L G3

DRAWING #: 0H3914

APPLICABLE TO:

GROUP D

ITEM PARTH# QTY. DESCRIPTION
1 REF 1 CONNECTION WATER OUTLET

(12 022145 4 WASHER FLAT 5/16-M8 ZINC
3 REF 1 GASKET THERMOSTAT HOUSING G3
4 REF 1 THERMOSTAT ASSY

(15 0G5515B 1 ADAPTER THERMOSTAT 4.6L G3
6 0E0502 1 TEMPERATURE SENDER, DELPHI

7 0G5511 1 GASKET THERMOSTAT 4.2L

(1)8 0H3920 1 SPACER COOLANT BYPASS

(19 0F6151 1 CAP RUBBER

(1)10 057823 2 CLAMP HOSE #10 .56-1.06

(nm1 0G5148 2 SCREW IHHC M8-1.25 X 140 G8.8

(1)12 022129 2 WASHER LOCK M8-5/16
13 042907 1 SCREW HHC M8-1.25 X 16 C8.8

(1) 14 077996 1 CAP ANTIFREEZE RUBBER
15 REF 1 O-RING 29mm I.D. X 36mm O.D. X 3.5mm

(1)16 0G6274 1 PRESSURE RELIEF VALVE

17 0G6406 1 SPRING COMPRESSION .711 X 1.00

(1)18 0H3922 1 TUBE ASSY EGR OUTLET REWORK
19 REF 2 SCREW HHC M6-1.0 X 15 LONG

(1)20 0G6393 1 BOLT STRIP 3/8-16 X 1-1/4
21 0G5954 1 GROMMET 15.87 X 31.75 X 11
22 0F9505 1 BARB CONNECTOR 5/8" HOSE POLYE
23 057822 2 CLAMP HOSE #8 .53-1.00
24 065386 1 HOSE COOL 5/8 ID 100R6 (15”LG)

(1)25 0H4361 1 REWORK VENT FITTING 4.6L G3

(1)26 O0F7316C 1 ENGINE 4.6L COMPLETE

OF7316D 1 ENGINE G4.6L G3 COMPLETE
(3)(2)27 029333A 1 TIE WRAP UL 7.4"X .19" BLK
28 022473 2 WASHER FLAT 1/4 ZINC
29 042568 2 SCREW HHC M6-1.0 X 20 G8.8
30 0F4612 1 SENDER OIL PRESSURE 1/8"NPT
31 036277 1 ELBOW 90D STREET 1/8
32 0D5419 REF OIL FILTER
33 0D3488R 1 BELT SERPENTINE 54.72"

(1)34 0G1815B 1 REWORK HARMONIC BALANCER 4.6L
35 O0F2776A 1 BRACKET, SIGNAL CONDITIONER
36 0D8026 3 OLT HEX FL HD M8-1.25 X 31
37 0D8030 1 TENSIONER, ENG. AUTOMATIC BELT
38 043107 3 SCREW HHC M8-1.25 X 25 G8.8
39 022129 6 WASHER LOCK M8-5/16
40 022145 6 WASHER FLAT 5/16-M8 ZINC
41 0F9016 1 BRACKET DC ALTERNATOR 4.6L
42 022131 2 WASHER FLAT 3/8-M10 ZINC
43 046526 1 WASHER LOCK M10
44 045772 1 NUT HEX M10-1.5 G8 YEL CHR
45 0H39440ST03 1 BRACKET INTAKE MANIFOLD LOWER
46 022097 2 WASHER LOCK M6-1/4
47 0E9868A 1 ALTERNATOR DC W/OUT PULLEY
48 0F9381 1 ALTERNATOR STRAP
49 064416 1 SCREW HHC M10-1.5 X 45 G8.8 FT
50 0F3216D 1 PULLEY 160 OD DC ALTERNATOR
51 0F3217 1 SPACER DC ALTERNATOR PULLEY

(1)52 0E0992A 8 PLUG EXPANSION 14 OD
53 045771 2 NUT HEX M8-1.25 G8 CLEAR ZINC
54 055934C 1 CLAMP STL/VNL .5 X .406 Z
55 0H4787 REF SPARK PLUG

(3)56 0H3874 1 HARN ENG G4.6L G3 H-PANEL CPL
57 O0F2776 1 BRACKET, SIGNAL CONDITIONER

(1) NOTE: PART OF ENGINE MAKE (SEE I/N 26)

O0F7316C = ENGINE MAKE 0H3913
O0F7316D = ENGINE MAKE 0H5742
(2) NOTE: I/N 27 IS FOR HOLDING SENSOR TO I/N 35.

(3) NOTE: NOT SHOWN

REVISION: H-6318-C
DATE: 3/26/10

PAGE 2 OF 2



